AMI Leads Documentation:



Current Lead Test Data Sheet
Current Lead Serial Number ZfWO/ / =2 A

Dwg and Rev Number O3 -7557-C -R1

Test# Test Title Date Technlclan
1 Dimensional Check
Dimension A
Lead ™/ J 2o /-5 -0¥ JACK
Lead® 2 5 *7 by
Lead®3 5 174y
Lead” ¢ S 2%/3,
Leadﬂj 5 23/32’—'
Lead e 5 #7/&%
lead #7___ 5 232
Lead 5- 2?/32,
Lead " 5 2’/32/
Lead # /o 5 "yﬁf
Dimension B
Lead® /| 7 37@ /-19-04 JACK
Lead = ? /79
lead®3 G %¢
lead ¥ 7 7?
Lead® 5 f 5/
Lead "¢ V4 575’
Lead ¥ 7 ? Yy
Lead “3 7 57?
Lead*9 ¥
Lead * )0 f ,75
Dimension C
ead?) 32V [-1]-04 JAck
Lead *2 .3’9 f//c. :
lead®3 39 g
lead #4394 %o
Lead "5 39 '3/5‘{
Lead b 32 3//(.
Lead #7 39 ’//r,
Lead 37 ’3/5?
Lead 39 ?//(,

Lead ¥/ B% Yoy




Test & Test Title Date Techniclan

Dimenslon D

Lead ? / 2/ G /- 1§04 JACK

tead*2. 3/ Yy

Lead 7 3 4 /7/6-4

lead ¥4 ¥ 17/

tead¥5 3/ K4

lead 7 & 3/%

Lead #1 1/ /Z’o?’

Lead "8 314

Lead? ? 31 17y

Lead o 31 [7/6?
Dimension E

tead ¥/ A /-/9-04 JAck

Lead 2 &

Lead®3 G

Lead 4 (

Lead“ 5 {/

Lead#{' ¢

Lead *7 K”

Lead g é’

Lead‘# 9 ¢

Lead * /0 &

Dimension F 5. ep /- 18- 0¥ JACK
Dimension G

Lead®/ O -19-04 T ACK

tead ¥2 Y4y

Lead 43 //@L

Lead # 4 //6‘/

Lead 55 O

l.ead ul L o

tead® 7 Yy

Lead ¥ g

Lead'ﬂ ? g

Lead"'/f> g

Dimenslon H 00 Z /- 1904 T AeK




Test # Test Title Date Technlcian

2 Pressure Test
Result (circle one) @QFZEH /~120Y 7%
Degradation of pressure? ANONE

3 Leak Test
Result (circle one) @)all /=130y /’(7%'
Leak rate achieved? Y /Y

4 Voltage Isolation Test in Alr o ,
Result (circle one) ‘-/Pés/sfFail i ' /3./1/?
Isolation voltage achieved AR A L

S Voltage Isolation Test in Dewar
Result (circle one) g@/Fail (-1 0oy (’2744
Isolation voltage achieved (9 l/ ’

6 Full Current Test
Result {circle one) éQFail [ka 3 D\f /3/‘/}

I

Max voltage across lead
Lead

Lead

Lead

l.ead

Lead

Lead

Lead

tead

Lead

Lead

Project Engineer

—

==
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Jergens.

Clevaland, Ohlo

Certificate of Proof Test

(1)

(2}

(3)

(4)

* (8)

{6}

Distinguishing Description of Quantity Date Load Rated
Mark ltem Tested Tested Tested Applied Load
CK 115-023456 1 03/18/03 800 KG 400 KG
HOIST RING

(7) Name and address of supplier

{8) Name and address of Company performing test:

(9} Position of signatory in company:

Jergens, nc., 15700 S. Waterloo Rd., Cleveland, OH44110

Jergens, Inc., 15700 S. Waterloo Rd., Cleveland, OH 44110

Quality Assurance Manager

We hereby certify that Jergens, Inc. Test Procedure 1001 requires all hoist rings to be proof tested and examined; and
that this form is evidence that the test operator completed all procedures as required.

FS

{ Signature)

oo gy

In substantial agreement with (OSHA) 29 CFR 1918 & 1919 Form NO. 4

Jerg

Cleveland, Otio

Certificate of Proof Test

HOIST RING

(1 (2) {3) (4) (5) (6)
Distinguishing Description of Quantity Date Load Rated
Mark ltem Tested Tested Tested Applied Load
CK 115-023456 1 03/19/03 800 KG 400 KG

FS

{7) Name and address of supplier
(8) Name and address of Company performing test:

{9) Position of signatory in company:

Jergens, Inc., 15700 S. Waterloo Rd., Cleveland, OH 44110

Jergens, Inc., 15700 S. Waterloo Rd., Cleveland, OH44110

Quality Assurance Manager

({ Signature)

We hereby certify that Jergens, Inc. Test Procedure 1001 requires all hoist rings to be proof tested and examined; and
that this form is evidence that the test operator completed ail procedures as required.

oo gty

In substantial agreement with (OSHA) 29 CFR 1918 & 1919 Form NO. 4




Test #

Test Title

Date

Techniclan

Dimension D
Lead | 30 %2

Lead ¥ 2 3 7;2,

Lead * 3 30 Y3,

Lead ¥ # 3o 93>

tead ¥5 30 Y2

Lead’*‘ J0 q;z_

Lead

l.ead

Lead

Lead

Dimenslon E
Lead 7 { 2

lead 2~ £

Lead # 3 A

Lead #‘/' ¢

Lead #s5 ?

Lead #fr é»

Lead

Lead

Lead

{ead

Dimension F S o7&

Dimenslon G

Lead ¥ | ey
tead ¥ 2 0

Lead * 3

)
Lead * 4 4
tead ¥5 O

Lead * & ‘Vb‘f

Lead

Lead

Lead

Lead

Dimension H

[~14-07

TACK

[-19-04

o ALK

[-19-04

TACK

{ -1 4 -04

T ALK

/- /8-0¥

TACK




Test # Test Title Date Techniclan
2 Pressure Test
Result (circle ons) @QFail /-19-0Y f}f_
Degradation of pressure? A ON =
3 Leak Test
Result (circle one) Pass/Fail /- 15-0% ;E@Ef
Leak rate achieved? 39 x /O
4 Voltage Isolation Test in Air
Result {circle one) @ail f ~[5- OL/ B M
Isolation voltage achieved El, ///L{/{'Vf
5 Voltage Isolation Test in Dewar
—
Result {circle one) @5 all [-Al-9Y /3/]
Isolation voltage achieved b0V |
& Full Current Test

Result (circle one) @@Fail

Max voltage across lead
Lead

Lead

Lead

Lead

Lead

Lead

Lead

Lead

Lead

Lead

-2]-0Y

[t

Project Engineer /Mﬁ,.———
s

v
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Current Lead Test Data Sheet

Current Lead Serial Number L/WO //3 C Dwg and Rev Number O3 -F38571- Tons™ 120

Test # Test Title Dale Technlclan
1 Dimensional Check

Dimenslon A
Lead * 7 ‘7‘557? /-19-0% TAeK
load * § ¥ ;@
lLead 7 q ¥ 7
Lead /0 Y73
Lead A1l ¥ *Vey
Lead /2 ¢ ’f/é‘/
Lead
Lead
i.ead
l.ead

Dimension B
lead 7 225 [~ (9-0% T4 CK
Lead 4y 7 2V32.—-
Lead ¥ 9 7 7//31”
Lead ¥ 107 %/32-
lead "l 2 "*V5e
Lead "Iz 7 Z//BZ
Lead
Lead
Lead
Lead

Dimension C
Lead #7 39 Y4y /-1 §-0Y ThckK
Lead ¥ § 39 Yy :
tead® 9 3t Yy
lead " /03775
Lead ¥ /I 3975
Lead ¥ /2 39 /s
l.ead
Lead
Lead

-

tead




Test # Test Title Date Techniclan

Dlmension D

Lead ¥ 7 30 'Yy [-17-04 TAc K

lead ¥ 8 30 ’%?

ead ¥ 9 30 Yy

Lead fio_ 30 Y4y

Lead " /30 Yy

lead */2 30 Yy

Lead

Lead

Lead

Lead
Dimension E

Lead # 7 & /-/9-OY TACK

Lead * g ¢

Lead # 9 A

LeadF /0 &

Lead # /4 &

lead ¥ 12 ¢

Lead

Lead

Lead

Lead

Dimension F 5.073 [-(%- 0¥ TACK
Dimension G

tead # 7 [Jex [-1%- 0¥ TACK

lead ¥8 ©

Lead # 9 71y

Lead * /0 %’ff/

tead #¥ /) Vi

Lead ¥ 12 ’/ag

Lead

Lead

Lead

Lead

Dimension H ?O 2 [—/4 -0 JACkE




Test # Test Tltle Date Techniclan

In

Pressure Test
Result {circle ona) @QF:&H /-/8-0Y /[

Degradation of pressure? AoNE

jed

Leak Test
—=—an tTol \ _
Result (circle one) @iss ail [-[9-0Y 7?%

Leak rate achieved? LY x /O

14

Voltage Isolation Test in Air
Result (circle one) Pass/Fail [~ 9-oy [’5/1/’

Isolation voltage achieved DU{\// LfK V/

fon

Voltage Isolation Test In Dewar

Result {circle one) @@Fall 1= 309y B /‘7

Isolation voltage achieved

[[o)]

Full Current Test 4
Result (circle one) @@/Faii f-40-9Y 3 M

Max voltage across lead
Lead
Lead
Lead
Lead
Lead
Lead
Lead
Lead
Lead
Lead

Project Engineer W
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Current Lead Test Data Sheet

Current Lead Serial Number YHWo)3 D " Dwg and Rev Number 03— 7537 ~F005 /20

Test # Test Title Date

Technlclan

1 Dimensional Check

Dimension A
Lead ¥ 13 ¥ 5%}‘ /-(9-0Y
Lead® /¥ 4 ,57/,4
Lead
Lead
Lead
Lead
Lead
Lead
Lead
Lead

T ACK

Dimension B
Lead #1357 P2 )-19-04
Lead Z /4 755
Lead
tead
Lead
Lead
Lead
l.ead
Lead
lLead

ek

Dimension C
Lead 13 22 0% [-13-0% __TACK
lead /14 39 % A
Lead
Lead
Lead
l.ead
Lead
Lead
Lead
lLead




Test #

Test Title Date

Techniclan

Dimenslon D

Lead ¥ /3 «?0/%’% 1~19-04

J_ ACK

Lead ﬁ'”f 3o i%f/
Lead
Lead
Lead
Lead
Lead
Lead
Lead
Lead

Dimension E

Lead #/3 O /"M’D‘){

TAacK

lead ¥ /¢ &
Lead
Lead
Lead
Lead
Lead
Lead
Lead
Lead

Dimension F y/_/.\ [ =19-0%

Dimenslon G

Lead #* /3 /é‘r’ J-14- o#

T ACK

Lead # 14 5(99‘
Lead 4
Lead

Lead

Lead

Lead

L.ead

Lead

Lead

Dimension H L0060 2 (-1 9-0Y

TACK

)

P v



Test #

Test Title

Date

Techniclan

1N

(]

jF=Y

len

o]

Pressure Test
Result {circle one) @ass ail
Degradation of pressure? NOUE

Leak Test

Result (circle one) C@‘:ail

Leak rate achieved? YA x /O

Voltage Isolation Test in Air
Result (circle one) @ ail

Isolation voltage achieved '&iivc/ \/

Voltage Isolation Test in Dewar

Result (circle one) ‘Pé;;%“

Isolation voltage achieved ﬁ '

Full Current Test

Result (circle one) @m‘il

Max voltage across lead
Lead

Lead

Lead

Lead

Lead

Lead

Lead

Lead

Lead

Lead

Project Engineer

[-1T-0Y

/=19-0Y

da

[-14-0%

Vdad

B

H
I

(2304
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